



**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar
İstanbul/ TÜRKİYE

TEST REPORT
DENEY RAPORU



AB-0583-T
22004393- İNG-RER
03-22

Customer name: PODİMA MEDİKAL VE TEKSTİL SAN. TİC. LTD. ŞTİ.
Address: ŞERİFALİ MAH. MEVDUDİ SOK. NO:53/1 ÜMRANIYE/İSTANBUL
Buyer name: -
Contact Person: MEHMET TAŞDEMİR
Lot No / Party No : PD202215-FFP2-PD202293-FFP2-ITK-2022-FFP2-ITK2023-FFP2-ITK-
APG2022-MSK
Article No: SV-130 SERIES – RW-130 SERIES FFP2 MASK
Name and identity of test item: White non-woven mask fabric (Claimed to be; White / 60 Pieces)
The date of receipt of test item: 15.02.2022
Re-submitted/re-confirmation date: -
Date of test: 15.02.2022-28.02.2022
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: Not Specified
Number of pages of the report: 11

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test reports. Deneysel laboratuvarı olarak faaliyet gösteren EKOTEKS LABORATUVAR ve GÖZETİM HİZMETLERİ A.Ş. TÜRKAK'tan AB-0583-T akreditasyon dosya numarası ile ISO 17025:2017 standardına göre akredite edilmiştir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.

Seal

Date
04.03.2022

Customer Representative
Zahide TAPAN

Head of Testing Laboratory
Sevim A. RAZAK
04.03.2022

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.